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COMPACTION TEST REPORT
Curve No. 2593
120[ 7] T ] \
' | - | ZA:GS;G Preparation Method
| ! . ] . \ Rammer: Wi 101b. Drop  18in.
DT T T 0% 1187pcl | [ ||| \ Type Manual
- . |L/f“‘- - Layers: No. five Blowsper 56
| | . N, | _ ;
T / 11 [ TY Mold Siec 0.075 cu. fi.
E 1181 21 I Test Performed on Material
= B T ' ‘I | Passing  3/41in.  Sieve
a l \ |
a | 4
> ; | \ L] %>3/4 in. 0 %<No200 6.7
§ 117 ! ; X e . ik
| | T ! ; | Sk Aterberg (D45I8:LL 22 Pl NP
| | ! J lII —
| / . 1 \ NM (D 2216) Sp.G.(DSs4) _ 2.6
NN EEEY N : \\ | | UsCS(D2487)  GW-GM i
116 [~ J [ Y T AASHTO(M145)  A-l-a
L OLLEELTU T f Dater Sampted 3/15/23
e 1 (11 g5 Reccived 3/15/23
115 - 112 i - 12'5 Tested 3120123
r . . . 1 Tested By wP
Water content, %
COMPACTION TESTING DATA
ASTM D 1557-12 Method C Modified SIEVE TEST RESULTS
| 1 ' 2 3 4 [ 5 6 Opening Size ! % Passing Specs.
WM+WS| | 10689.0 | 10859.0 | 10923.0 | 10937.0 1-1/2" 100
. { . ’ . l‘l 100
WM | | §484.0 6484.0 | 6484.0 6484.0 3/4" 100 100
wwrn#: 761.6 510.5 §96.3 778.8 3/8" 60
| B { - #4 42 30-65
WD +T 733.6 482.6 645.4 714.3 48 ’ 34 2555
TARE 304.2 150.6 162.0 217.3 #16 26
=1 : . #0 20
wwers || _ .: 50 | 14
WD +T#2 #100 9
TARE #b #200 6.7 3-12
MOIST, 6.5 8.4 10.5 13.0
DRY DENS. 115.% 118.5 117.9 115.7
El TEST RESULTS Material Description
Maximufn dry density = 118.7 pef well-graded gravel with silt and sand
tim ol =9.09Y
(_)p | uml m sturt’T 9.0 % | Pongmmar
Project No. | 23-1-248 Client: j
| Project: 2023 Colorado Aggregate Recycling Lab Testing
O Loc.: ABC Class 6 Recycled Concrete Pile - Colorado Springs Pit | Checked by: M

These test results apply only to the samples which were tested. the testing report shall not be reproduced, except in full, without the written approval of K & A, Inc

Kumar & Associates, Inc.

Denver, Colorado

E; Title: Lab Manager
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Sample Date:

No: _23-1-248

” Project: 2023 Colorado Aggregate Recycling Lab Testing

__J\_Project

$8 6 Recycled Concrete Pile - Colorado Springs Pit

Number; 2593
r & Associates, Inc.

Denver, Colorado
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R-VALUE
: | 3 4 R-VALUE
TEST SPECIMEN 1 2 (300 psi)
MOISTURE CONTENT (%) 10.4 10.8 11.3
DENSITY (pcf) 113.2 115.7 116.6
EXPANSION PRESSURE (psi) 0.000 0.000 0.000
EXUDATION PRESSURE (psi) 489 332 186
R-VALUE 83 80 79 80
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EXUDATION PRESSURE (psi)
SOIL TYPE; Well!-:G:raded Gravel with Silt and Sand (Recycled Concrete)
| .
ILOCATION: Colo':a(}m Springs Pit - ABC Class 6
DATE SAMPLED 3;:‘1 5/2023 DATE RECEIVED: 3/15/2023 DATE TESTED: 3/20/2023
GRAVEL: 58 SAND: 35 SILT AND CLAY: 7 Thase test resulis apply to the samples which were
| tested. The testing raport shall not be reproduced,
| exc-p.a I.::u“n:‘ mzu: :Jr: writlen ap?;n:xf :nu;ar &
JLIQUID LIMIT: 22 PLASTICITY INDEX: NP TR i s e Aok
| with ASTM D4318. Sleve analyses pedarmed in
accordave with ASTM D422, D1140
23-1 -24? KU MAR & ASSOCIATES HVEEM STABILOMETER TEST RESULTS 2593




